
 

 

 

OPERATIONAL PLAN 

For the Union Water Supply System 

 

 
 
 
 
 
 
 
 
 

 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 

 
This Operational Plan is designed for the exclusive use of the system(s) specified in this Operational Plan.  
 
This Operational Plan has been developed with OCWA’s operating practices in mind and utilizing OCWA personnel to implement it. 
 
Any use which a third party makes of this Operational Plan, or any part thereof, or any reliance on or decisions made based on 
information within it, is the responsibility of such third parties.  OCWA accepts no responsibility for damages, if any, suffered by any 
third party as a result of decisions made or actions taken based on this Operational Plan or any part thereof. 
[...]
2024-08-06 10 Annual Review – updated header, removed watermark 
Appendix updated with MECP revised to Ministry, updated Corporate 
Emergency Plan (CERP) name, minor wording, removed watermark. 

 



      Ontario Clean Water Agency 

OPERATIONAL PLAN 
Union Water Supply System 

QEMS Proc.: 
Rev Date: 
Rev No: 
Pages: 

OP-06 
2024-08-06 
11 
1 of 6 

DRINKING WATER SYSTEM 
Reviewed by: PCT Approved by: Senior Operations Manager 

 

 
 

PRINTED COPIES OF THIS DOCUMENT ARE CONSIDERED TO BE UNCONTROLLED 
 

1. Purpose 
 

To document the following for the Union Water Supply System: 
• The name of the Owner and Operating Authority; and 
• Provide a description of the system, including all applicable water sources, treatment 

system processes and distribution system components. 
 
2. Definitions 

 
Distribution System - means the part of a drinking water system that is used in the distribution, 
storage or supply of water and that is not part of a treatment system. 

 
Primary Disinfection - means a process or series of processes intended to remove or inactivate 
human pathogens such as viruses, bacteria and protozoa in water.  

 
Secondary Disinfection - means a process or series of processes intended to provide and 
maintain a disinfectant residual in a drinking water system’s distribution system, and in plumbing 
connected to the distribution system, for the purposes of: 

(a) protecting water from microbiological re-contamination; 
(b) reducing bacterial regrowth; 
(c) controlling biofilm formation;  
(d) serving as an indicator of distribution system integrity; and 
includes the use of disinfectant residuals from primary disinfection to provide and 
maintain a disinfectant residual in a drinking water system’s distribution system for the 
purposes described in clauses (a) to (d).  

 
Treatment System - means any part of a drinking water system that is used in relation to the 
treatment of water and includes, 

(a) any thing that conveys or stores water and is part of a treatment process, including 
any treatment equipment installed in plumbing,  
(b) any thing related to the management of residue from the treatment process or the 
management of the discharge of a substance into the natural environment from the 
system, and 
(c) a well or intake that serves as the source or entry point of raw water supply for the 
system;  

 
3. Procedure 

 
3.1 Drinking Water System Overview 

 
The Union Water Supply System (UWSS) is a Lake Erie sourced municipal drinking water 
system that treats and transmits drinking water to over 25,000 customers within the 
Southwestern Ontario municipalities of Leamington, Kingsville, Essex and Lakeshore.  The 
Union Water Supply System assets are owned by Union Water Supply System Inc. (UWSS 
Inc.), which is a Joint Municipal Services Corporation, created under Ontario Regulation 599/06 
by the shareholder municipalities of Leamington, Kingsville, Essex, and Lakeshore. UWSS Inc. 



      Ontario Clean Water Agency 

OPERATIONAL PLAN 
Union Water Supply System 

QEMS Proc.: 
Rev Date: 
Rev No: 
Pages: 

OP-06 
2024-08-06 
11 
2 of 6 

DRINKING WATER SYSTEM 
Reviewed by: PCT Approved by: Senior Operations Manager 

 

 
 

PRINTED COPIES OF THIS DOCUMENT ARE CONSIDERED TO BE UNCONTROLLED 
 

was incorporated in February 2023 with a mandate to own, manage, and operate the Union 
Water Supply System. 

 
The UWSS is operated by the Ontario Clean Water Agency.  The treatment plant is situated in 
the Town of Kingsville on the North Shore of Lake Erie.  It is a conventional filtration surface 
water treatment facility with a design capacity of 124,588 m3 per day. The maximum volume of 
water that can be taken from Lake Erie is 163,656 m3 /day or 113,650 l/min (PTTW number 
0816-9T9SVT). 
 
The water treatment facility consists of three intakes, a low lift pumping system, a treatment 
system and a high lift pumping system. The system has four elevated water towers servicing the 
municipalities of Kingsville, Lakeshore, Essex, and Leamington, as well as an in-ground 
reservoir and a booster pumping station in Cottam. 

 
The waste management system located at the water treatment plant consists of two 
settling/storage ponds. Clarifier sludge and filter backwash water is treated by settling. The 
treated supernatant is then discharged by drain to Lake Erie. 
 
3.2 Source Water 

 
The water source for the UWSS is the western basin of Lake Erie.  The water from Lake Erie is 
typically very low in turbidity.  Temperature fluctuates significantly through the seasons ranging 
from approximately 0.02ºC in the winter months to as high as 26.25ºC during the summer 
months.  Bacteriological analysis of the raw water indicates a source of good quality. The results 
of chemical analysis are consistently below the Ontario Drinking Water Quality Standards. 

 
Raw Water Characteristics at Intake (based on 2022 and 2023 data) 
 

2022 Characteristic Minimum Maximum Annual 
Average 

 Temperature (ºC) 0.15 25.45 11.64 
 Turbidity (NTU) 0.90 237 10.74 
 pH 7.49 9.01 8.38 
 E. coli (CFU/100 mL) 2 20 4.54 
 Total Coliforms 4 214 61.12 

 
2023 Characteristic Minimum Maximum Annual 

Average 
 Temperature (ºC) 0.20 24.50 11.80 
 Turbidity (NTU) 0.16 121 10.25 
 pH 6.48 8.22 7.37 
 E. coli (CFU/100 mL) 2 40 12.69 
 Total Coliforms 0 353 37.02 



      Ontario Clean Water Agency 

OPERATIONAL PLAN 
Union Water Supply System 

QEMS Proc.: 
Rev Date: 
Rev No: 
Pages: 

OP-06 
2024-08-06 
11 
3 of 6 

DRINKING WATER SYSTEM 
Reviewed by: PCT Approved by: Senior Operations Manager 

 

 
 

PRINTED COPIES OF THIS DOCUMENT ARE CONSIDERED TO BE UNCONTROLLED 
 

There are two major event-driven fluctuations in water quality, turbidity and algal blooms.  
Turbidity is variable and is significantly affected by wind strength and direction, and by storm 
event runoff.  Algal blooms can occur under certain seasonal conditions and can result in 
significant amounts of organic matter in the raw water which could cause odour and taste 
problems in the finished water. 

 
The operational challenges posed by the two event-driven fluctuations above are as follows: 

 
Turbidity: Increased requirement for clarifier sludge blowdown, reduced filter run 

times and increased chlorine demand. 
 

Algal Blooms: Reduced filter run times, increased chlorine demand and increased 
requirement for activated carbon. 

 
Common Fluctuations   
 
Raw water turbidity increases during spring runoff and significant rainfall events.  Jar tests are 
performed by operators to optimize coagulant and polymer dosages.  
 
Water temperature changes significantly from winter to summer.  Warm summer temperatures 
may result in an increase of taste and odour concerns.  PAC is added and chemical dosages 
are adjusted seasonally in response to taste and odour and temperature changes. 
 
Threats 
 
Potential sources of raw water contamination are runoff and contaminant spills on land to the 
west of the intakes, and spills and discharges from marine vessels traveling near the intakes. 
 
The intake structures could be damaged if hit directly by a boat or ship. 
 
Operational Challenges 
 
If there is an algae bloom or a high raw water turbidity event for an extended period of time, the 
filter run times become reduced and backwash frequencies increased. This reduces filter 
efficiencies causing an increase in use of process water and therefore, a decrease in water 
production capacity in a prolonged occurrence. 
 
3.3 Treatment System Description 

 
Low Lift & Intake System 

 
Water is drawn into the plant thru two intakes with a total design capacity of 218,208 m3/day. A 
third shoreline intake is available for emergency use. 

 



      Ontario Clean Water Agency 

OPERATIONAL PLAN 
Union Water Supply System 

QEMS Proc.: 
Rev Date: 
Rev No: 
Pages: 

OP-06 
2024-08-06 
11 
4 of 6 

DRINKING WATER SYSTEM 
Reviewed by: PCT Approved by: Senior Operations Manager 

 

 
 

PRINTED COPIES OF THIS DOCUMENT ARE CONSIDERED TO BE UNCONTROLLED 
 

Intake #1 consists of a rock-filled timber crib with a coated steel cover, a vertical steel bellmouth 
and a chlorination solution diffuse ring at the bottom of the bellmouth for zebra mussel control.  
A 460 m long, 1350 mm dia. pipe of coated corrugated steel is buried in the lake bottom. 

 
Intake #2 consists of a concrete filled corrugated steel intake crib with a steel cover and also 
has a diffuser ring located at the connection to the intake crib for zebra mussel control. A 1070 
m long, 1350mm dia. polyethylene line is buried in the lake bottom. 

 
Intake #3 (Emergency Intake) is located on the shoreline adjacent to the Low Lift pump station 
and is connected to intake #2 by a valve. It has never been used. 
A Zebra Mussel control system pumps sodium hypochlorite solution to intakes 1 and 2. This 
system is operated seasonally. 

 
The raw water flows through two bar screens and four coarse traveling screens into two pump 
wells.  The raw water is pumped by seven vertical turbine low lift pumps, into two force mains 
that carry water to the Water Treatment Plant. A 600 kW generator provides backup power, is 
located in the low lift building. 

 
Water Treatment Plant 

 
The water from the two force mains is split as needed to three (3) solid contact upflow clarifiers 
with domed covers and one (1) Dissolved Air Floatation (DAF) system with domed cover. Before 
entering the clarifiers and DAF, CO2 is added for Raw pH adjustments. Powder activated 
carbon is applied to the water for taste and odour control.  Coagulant, polymer and PAC are 
added for coagulation and flocculation in the clarifiers. After clarification, polymer filter aid can 
be added as needed.  Chlorine is injected into the clarifier effluent before the water enters the 
filters (pre-chlorine disinfection). 
 
There are eight dual media filters.  Chlorine for primary disinfection is injected into the filter 
effluent.  The gravity fed filter effluents combine into two in-ground water storage reservoirs 
which operate in series. Reservoir #1 has a capacity of 10,630m3 and Reservoir #2 has a 
capacity of 15,725m3. The treated water flows to two clear wells (operated in series) to be 
pumped by any combination of eight pumps located in the high lift pump area. Six centrifugal 
pumps (one pump being electric/diesel) and two vertical turbine pumps.  Water is pumped into 
the distribution system, as needed.  Two surge tanks are connected to the distribution header 
piping to prevent water hammer. 
 
The water treatment process and distribution components are controlled by a dedicated SCADA 
computer system and monitored by certified operators 24 hours a day.  Two back up diesel 
generators rated at 135kW and 750 kW, and one diesel powered pump rated for 272.8 l/s are 
available to permit continuous treatment in the event of power disruption. 
 
3.4 Treatment System Process Flow Chart 
 



      Ontario Clean Water Agency 

OPERATIONAL PLAN 
Union Water Supply System 

QEMS Proc.: 
Rev Date: 
Rev No: 
Pages: 

OP-06 
2024-08-06 
11 
5 of 6 

DRINKING WATER SYSTEM 
Reviewed by: PCT Approved by: Senior Operations Manager 

 

 
 

PRINTED COPIES OF THIS DOCUMENT ARE CONSIDERED TO BE UNCONTROLLED 
 

 
    
3.5 Description of the Distribution System Components 

 
The Union Water Supply System (UWSS) supplies water to four municipalities.  There are four 
elevated water storage tanks in the distribution system. 
 
There are two water towers servicing the Municipality of Leamington, the Leamington tower with 
a capacity of 1,514 m3 and the other Albuna tower with a capacity of 6,819 m3.  The Kingsville 
tower services the Town of Kingsville and has a capacity of 1,137 m3.  The Essex tower 
services the Town of Essex with a capacity of 1,137 m3. 
 
The system has an in-ground reservoir with a storage capacity of 10,091.78 m3 and a booster 
pumping station located in Cottam, in the Town of Kingsville.  This station has four booster 
pumps that supply the distribution system in the North West service area.  Also located at this 
location is a disinfection system with sodium hypochlorite. A 350kW emergency diesel generator 
is available in the event the booster station loses power, allowing continuous operation of the 
station.  The Cottam booster pumping station and all water tower levels are controlled and 
monitored from the Union Water Supply System via a SCADA system. 
 



      Ontario Clean Water Agency 

OPERATIONAL PLAN 
Union Water Supply System 

QEMS Proc.: 
Rev Date: 
Rev No: 
Pages: 

OP-06 
2024-08-06 
11 
6 of 6 

DRINKING WATER SYSTEM 
Reviewed by: PCT Approved by: Senior Operations Manager 

 

 
 

PRINTED COPIES OF THIS DOCUMENT ARE CONSIDERED TO BE UNCONTROLLED 
 

 
A detailed UWSS distribution map can be found on the Shared drive. S:\UNION\PUBLIC\Union 
Distribution System\Union Water Distribution System Prints\UWSS Map 2018 (Stantec).pdf 

 
4. Related Documents 

 
SOP OCWA-C3-20 
SOP OCWA-C6-07 
SOP OCWA-C6-14 
SOP OCWA-C6-15 

 
5. Revision History 
 

Date Revision # Reason for Revision 
04-23-2018 0 Procedure issued – Information within OP-06 was originally set out in 

the Main body of OCWA’s Operational Plan (last revision # 17 dated 
April 23, 2018).   

01-07-2020 1 Updated raw water characteristics 
05-07-2020 2 Updated PTTW # in Section 3; Updated description of Union processes 

in Section 3.2 
06-11-2020 3 Updated UWSS flow diagram 
01-22-2021 4 Updated Raw Water Characteristics 
02-22-2021 5 Updated Town of Lakeshore to Municipality of Lakeshore 
01-11-2022 6 Updated Raw Water Characteristics 
03-03-2022 7 Replaced SPC Manager with Senior Operations Manager in the header 
01-25-2023 8 Updated 3.2 Treatment description and 3.3 process flow chart; 

Updated Raw water characteristics 
03-25-2024 9 Updated Low Lift & Intake System description to include 4 course 

traveling screens 
05-17-2024 10 Updated Raw Water Characteristics to include 2023 data 
08-06-2024 11 Annual Review – Updated 3.1, updated header, removed watermark 

 
 

Distribution System Owner Operating Authority 
Town of Kingsville  
works# 220003403 

Town of Kingsville Town of Kingsville 

Town of Essex 
works# 220003680 

Town of Essex Town of Essex 

Municipality of Lakeshore 
works#  260004995 

Municipality of Lakeshore Municipality of Lakeshore 

Municipality of Leamington 
works#  220004992 

Municipality of Leamington Municipality of Leamington 



      Ontario Clean Water Agency 

OPERATIONAL PLAN 
 Union Water Supply System 

QEMS Proc.: 
Rev Date: 
Rev No: 
Pages: 

OP-07 
2024-08-06 
5 
1 of 4 

RISK ASSESSMENT 

Reviewed by: PCT Approved by: Senior Operations Manager 

 

PRINTED COPIES OF THIS DOCUMENT ARE CONSIDERED TO BE UNCONTROLLED 

1. Purpose 
 
To document the process for conducting a risk assessment to identify and assess potential 
hazardous events and associated hazards that could affect drinking water safety.   
 

2. Definitions 
 
Consequence – the potential impact to public health and/or operation of the drinking water 
system if a hazard/hazardous event is not controlled 
 
Control Measure – includes any processes, physical steps or other practices that have been 
put in place at a drinking water system to prevent or reduce a hazard before it occurs 
 
Critical Control Point (CCP) – An essential step or point in the subject system at which 
control can be applied by the Operating Authority to prevent or eliminate a drinking water 
health hazard or reduce it to an acceptable level 
 
Drinking Water Health Hazard – means, in respect of a drinking water system, 

a) a condition of the system or a condition associated with the system’s waters, 
including any thing found in the waters, 

i. that adversely affects, or is likely to adversely affect, the health of the users of 
the system, 

ii. that deters or hinders, or is likely to deter or hinder, the prevention or 
suppression of disease, or 

iii. that endangers or is likely to endanger public health, 